
 

 1      Doc. SP 668-668-806 

Doc.  SP 668-668-806 

Date/Datum/Fecha : 05-14-08 

Annule/Cancels/Anula :          

 Modif. :       Pièces de rechange 

Spare parts list 

Piezas de repuesto  

COVER & AGITATOR ASSEMBLY, 5 GALLON PAIL 
Part Number 
668-668-806 

 

 
 



 2      Doc. SP 668-668-806 

 
 
 
 

Item Part Number Description Qty
1 669-669-049 COVER, 5 GALLON PAIL 1
2 669-900-103 VALVE, FLOW CONTROL, 1/4 NPS 1
3 000-740-002 AIR MOTOR  W/ MUFFLER 1
4 669-900-106 FLANGE, AIR MOTOR 1
5 669-900-129 FLANGE, SUCTION ROD, 3/4" I.D. 1
6 669-900-115 FLANGE, INSERT 1
7 669-900-107 PROPELLER, 3" DIA., 3/8" BORE, NYLON, C/W SET SCREW 1
8 000-740-008 SHAFT, 3/8" DIA., STAINLESS STEEL 1
9 000-740-012 COUPLING, SHAFT, SS 1
10 000-740-004 MUFFLER, AIR MOTOR, INCLUDED W/MOTOR 1
11 669-700-143 FITTING, 1/8 NPTM TO 1/4 NPSM 1
12 933-011-279 SCREW, HEX HD., M8 X 20 MM 4
13 669-900-109 WASHER, LOCKING M8 OR 5/16" 4
14 953-010-019 NUT, HEX, M8 4
15 669-900-110 NUT, WING, 1/4-20 X 3/4" LONG 4
16 000-981-206 SET SCREW, 1/4-20 X 1/4" LONG, SOC. HD. 6
17 669-900-113 ALLEN KEY, 1/8 1

A* 000-740-010 PROPELLER, 3" DIA., ALUMINUM OPTIONAL, W/O SET SCREW REF
B 669-900-105 PROPELLER, 3" DIA. STAINLESS OPTIONAL REF
C 669-900-111 KIT, REBUILD, AIR MOTOR REF

 
*Item #16 required for optional Aluminum propeller 
 
 

GAST AIR MOTOR INFORMATION 
 

 


